
 

 

 

Adaptive Management Plan 
Fort McCoy Phosphorus Compliance 
Fort McCoy, WI 
141425  |  August 1, 2017 
 
 



 

Engineers   |   Architects   |   Planners   |   Scientists 

Short Elliott Hendrickson Inc., 809 North 8th Street, Suite 205, Sheboygan, WI 53081-4032 
SEH is 100% employee-owned   |   sehinc.com   |   920.452.6603   |   888.908.8166 fax 

August 1, 2017 RE: Fort McCoy Phosphorus Compliance 
Adaptive Management Plan 
Fort McCoy, WI 
SEH No. 141425  4.00 

Mr. Dave Gundlach 
2171 South 8th Ave 
Fort McCoy, WI 54656-5136 
 

Dear Dave: 

Enclosed please find the Final Compliance Alternatives Plan for Phosphorus for Fort McCoy which 
contains the Adaptive Management Plan per WDNR requirements. The final report includes all of the 
following sections of the Adaptive Management Plan: 

 Watershed Information & Load Reduction Goals 
 Potential Partners 
 Watershed Inventory 
 Identify Where Load Reductions Will Occur 
 Describe Management Measures 
 Estimate Load Reductions Expected by Permit Term 
 Measuring Success 
 Financial Security 
 Implementation Schedule with Milestones 

Please feel free to contact me with any questions prior to submitting the Adaptive Management Plan to 
WDNR. 

Sincerely, 

Dan Schaefer, PE 
Senior Professional Engineer 

ms 
\\sehsb\projects\uz\u\usamc\141425\8-planning\87-rpt-stud\100% final report\100% adaptive management plan (8-1-2017).docx 

 



 

 

Adaptive Management Plan 

Adaptive Management Plan 
Fort McCoy, WI 

Prepared for: 
USAMC 

2171 South 8th Ave 
Fort McCoy, WI 54656-5136 

Prepared by: 
Short Elliott Hendrickson Inc. 
809 N. 8th Street, Suite 205 
Sheboygan, WI 53081-4032 

920.452.6603 
 

 

I, Dan Schaefer, PE, hereby certify that I am a registered professional engineer in the 
State of Wisconsin, registered in accordance with the requirements of ch. A-E 4, Wis. 
Adm. Code; that this document has been prepared in accordance with the Rules of 
Professional Conduct in ch. A-E 8, Wis. Adm. Code; and that, to the best of my 
knowledge, all information contained in this document is correct and the document was 
prepared in compliance with all applicable requirements in chs. NR 700 to 726, Wis. 
Adm. Code. 

 

 40481-6 August 1, 2017  
Dan Schaefer, PE, PE PE Number Date 
Senior Professional Engineer 

 



 

 

 

List of Abbreviations 

Abbreviation Definition 

ACUB  Army Compatible Use Buffer 
AM  Adaptive Management 
BOD  Biochemical Oxygen Demand      
BMP  Best Management Practice 
CAFO  Concentrated Animal Feeding Operations 
CEMML  Center for Environmental Management Military Lands 
CESU  Cooperative Ecosystem Studies Unit 
CREP  Conservation Reserve Enhancement Program 
CSP  Conservation Stewardship Program 
CSU  Colorado State University 
DATCP  Department of Agriculture, Trade and Consumer Protection 
EQIP  Environmental Quality Incentives Program 
ERW  Exceptional Resource Waters 
LIDAR  Light Detection and Ranging 
LOD  Limit of Detection 
LOQ  Limit of Quantification 
LWCD  Land and Water Conservation Department 
NMP  Nutrient Management Plan 
NPS  Nonpoint Source 
NRCS  Natural Resources Conservation Service 
NTU  Nephelometric Turbidity Units 
OER  Optimization Evaluation Report 
ORW  Outstanding Resource Waters 
STEPL  Spreadsheet Tool for Estimating Pollutant Loads 
TP  Total Phosphorus 
TRM  Targeted Runoff Management 
TSS  Total Suspended Solids 
USDA  United States Department of Agriculture 
USFW  United States Fish and Wildlife 
USFWS  United States Fish and Wildlife Service 
USGS  United States Geological Survey 
WDNR  Wisconsin Department of Natural Resource 
WEAL  Water & Environmental Analysis Lab 
WHIP  Wildlife Habitat Incentive Program 
WinSLAMM  Source Loading and Management Model for Windows 
WPDES  Wisconsin Pollutant Elimination Discharge System 
WQBEL  Water Quality-Based Effluent Limitation 
WQS  Water Quality Standard 
WQT  Water Quality Trading 
 

 



 

SEH is a registered trademark of Short Elliott Hendrickson Inc. 

ADAPTIVE MANAGEMENT PLAN  141425 
i 

Contents 

Letter of Transmittal 
Certification Page 
List of Abbreviations 
Table of Contents 

1 General Information .................................................... 1 

2 Background Information .............................................. 1 

2.1 Existing Treatment Facility Considerations ............................................. 1 

2.2 Influent Flows & Loadings ...................................................................... 2 

2.3 Existing Performance ............................................................................. 2 

2.4 Proposed Effluent Limitations ................................................................. 2 

2.5 Current Effluent Total Phosphorus Annual Mass Discharge ................... 2 

3 Optimization Plan Summary ....................................... 2 

3.1 Optimization Status ................................................................................ 3 

3.2 Ability to Meet WQBEL Limits ................................................................. 3 

3.3 Ability to Meet AM Limits ........................................................................ 3 

3.4 Current Point Source Load ..................................................................... 4 

4 Adaptive Management Plan ........................................ 4 

4.1 Watershed Information & Load Reduction Goals .................................... 4 

4.2 Identifying Partners ................................................................................. 8 

4.3 Watershed Inventory ............................................................................ 10 

4.4 Identify Where Reductions Will Occur .................................................. 12 

4.5 Describe Management Measures ......................................................... 14 

4.6 Estimate Load Reduction Expected By Permit Term ............................ 15 

4.7 Adaptive Management Monitoring Program ......................................... 16 

4.8 Financial Security ................................................................................. 18 

4.9 Implementation Schedule & Milestones (Timing) .................................. 23 

 

List of Tables 

Table 2-1 – Effluent TP Characteristics 

Table 4-1 – Adaptive Management Action Area Description 

Table 4-2 – Potential Agricultural Partners 

Table 4-3 – Average Annual Phosphorus Loading 

Table 4-4 – Phosphorus Loading and Estimated Reductions 



Contents (continued) 

 

ADAPTIVE MANAGEMENT PLAN  141425 
ii 

Table 4-5 – Estimated TP Loading Reductions 

Table 4-6 – Adaptive Management Monitoring Program Plan 

Table 4-7 – Capital Costs and Order of Implementation – Agricultural Projects 

Table 4-8 – Capital Costs and Order of Implementation – Non-agricultural Projects 

Table 4-9 – Alternative Cost and Phosphorus Reduction Summary 

 

List of Figures 

Figure 2-1 – Influent Flow Summary 

Figure 2-2 – Influent BOD & TSS Loading Summary 

Figure 2-3 – Effluent Phosphorus Concentration & Loading Summary 

Figure 4-1 – Action Area 

Figure 4-2 – Agricultural Partners 

Figure 4-3 – Subwatersheds 

Figure 4-4 – Land Use 

Figure 4-5 – Soil Textures 

Figure 4-6 – Topography 

Figure 4-7 – BMPs 

Figure 4-8 – Phosphorus Loading Density 

Figure 4-9 – Total Phosphorus Loading 

Figure 4-10 – Proposed Stream Sampling Locations 

 

List of Appendices 

WPDES Permit 

WWTP Upgrade Influent Parameters (Design & Actual) 

Historical Stream Monitoring Data 

Don and David Hall Farm Visit Summary Notes 

SLAMM Results for Existing Conditions 

Detailed Costs 

Fort McCoy Adaptive Management Implementation Key Contacts 

WDNR Adaptive Management Request Form (3200-139) 
 
 
 



 

  141425 
Page 1 

Adaptive Management Plan 
Fort McCoy Phosphorus Compliance 

Prepared for USAMC – Fort McCoy 

1 General Information 
Wisconsin promulgated water quality standards for phosphorus in December 2010 under 
Wisconsin Administrative Code NR 217. The new water quality criteria for phosphorus are among 
the most stringent in the country. Fort McCoy received a renewed WPDES permit in 2013 
containing a 9 year compliance schedule to comply with NR 217. This schedule is on pages 10 
through 12 of the permit in Appendix A. The permit includes calculated effluent phosphorus limits 
of 0.225 mg/L on a monthly average basis and 0.075 mg/L and 0.83 lb/d on a 6-month average 
basis. The permit compliance schedule requires a Final Compliance Alternatives Plan be 
submitted for DNR review and approval by July 1, 2017. This report serves as Fort McCoy’s 
submission for this permit compliance action. 

2 Background Information 
2.1 Existing Treatment Facility Considerations 

Fort McCoy trains approximately 145,000 soldiers per year. The future goal is to maintain this 
training load. Most soldiers are not permanently stationed at the Fort but come there to train a 
few days to several weeks. The post population fluctuates from low populations in the winter to 
high populations in the summer. In general, the winter period runs from October through March 
and the summer period is from April through September. Approximately 4,000 full time people 
work on-post and live off post. There are 55 housing units and there are plans to increase this to 
134 housing units in the future. Weekly populations range from the 4,000 full-time workers and 
soldiers to 16,000 in peak training periods. The highly fluctuating base population presents 
challenges for WWTP operation. 

Fort McCoy’s WWTP is designed for an average day flow of 1.32 million gallons per day (mgd) 
based on information provided in the operation and maintenance manual for the facility. The plant 
operates under WPDES discharge permit No. WI 0022420-07-0 (see Appendix A) issued by the 
State of Wisconsin Department of Natural Resources (WDNR). The permit was issued on July 1, 
2013 and expires on June 30, 2018. The WWTP is located at 2280 Treatment Plant Dr., Fort 
McCoy, WI and discharges effluent to the La Crosse River in the Upper La Crosse River 
Watershed. 

The major treatment processes at the WWTP include the following: 
 Influent screening 
 Grit removal and dewatering 
 Raw wastewater pumping 
 Primary clarification 



 

ADAPTIVE MANAGEMENT PLAN  141425 
Page 2 

 Trickling filters 
 Solids contact stabilization 
 Ferric chloride feed for phosphorus removal 
 Final clarification 
 UV disinfection 
 Anaerobic digestion and liquid sludge storage 
 Sludge dewatering sand drying beds 
 Contract hauling of liquid and dewatered sludge to land application sites 

There are three major buildings (Headworks, Mechanical and Service) in addition to the tanks 
related to the wastewater treatment process. The Headworks Building houses the preliminary 
treatment equipment and raw wastewater pumps. The Mechanical Building includes sludge 
pumps, digester gas handling equipment, aeration blowers and the emergency power generator. 
The Service Building includes a garage, office and plant laboratory. 

The last major WWTP upgrade was completed in 1997. 

2.2 Influent Flows & Loadings 
Influent flows and loadings to the Fort McCoy WWTP vary seasonally based on training activities. 
Figure 2-1 presents an average monthly influent flow summary and Figure 2-2 presents a 
summary of influent BOD and TSS loadings from 2014 through current. Fort McCoy has not 
always sampled for influent phosphorus. 

2.3 Existing Performance 
Average monthly effluent phosphorus concentrations for the period from November 2013 through 
April 2017 are presented in Figure 2-3. 

2.4 Proposed Effluent Limitations 
Fort McCoy received a renewed WPDES permit in 2013 containing a 9 year compliance schedule 
to comply with NR 217. This schedule is on pages 10 through 12 of the permit in Appendix A. 
The permit includes calculated effluent phosphorus limits of 0.225 mg/L on a monthly average 
basis and 0.075 mg/L and 0.83 lb/d on a 6-month average basis. 

2.5 Current Effluent Total Phosphorus Annual Mass Discharge 
A summary of annual TP mass discharge for the previous three years is provided in Table 2-1. 

3 Optimization Plan Summary 
Fort McCoy submitted the Optimization Evaluation Report (OER) required by the compliance 
schedule in the WPDES Permit on July 31, 2014. WDNR granted approval of OER activities on 
September 16, 2014. A summary of the optimization status, the facilities ability to meet the new 
stringent limits, and a calculation of the offset required is provided in the following sections of this 
chapter. 



 

ADAPTIVE MANAGEMENT PLAN  141425 
Page 3 

3.1 Optimization Status 
Fort McCoy staff is currently attempting to optimize TP removal across the existing WWTP based 
on the optimization plan approved in the OER. The approved OER consisted of the activities 
identified in the list below: 

 Wastewater Collection System Sampling Program – Collection system sampling was 
conducted during the summer of 2014 and attempted to identify potential Fort McCoy 
locations or facilities contributing higher than average phosphorus discharge. 
Subsequent interviews were conducted at each facility discharging higher than average 
concentrations. No additional source reduction measures were identified as a result of 
this optimization activity. 

 Optimize Ferric Chloride Flow Pacing – Fort McCoy staff coordinated optimization of 
the ferric chloride feed pump flow pacing and flow meter calibration with the current 
controls integrator during the fall/winter of 2014. Results of the optimization effort 
indicated effluent TP can be controlled to a tight range when the WWTP is operating well. 

 Jar Testing of Polymer and Ferric Chloride Dose – Jar testing was completed in 2014 
and did not identify a cost effective dose to bring the facility into compliance with the 
Water Quality-Based Effluent Limitation (WQBEL). Results of jar testing for ferric chloride 
and other coagulants indicate a tertiary treatment upgrade will be required to comply with 
the WQBEL, if a WWTP upgrade is selected as the compliance alternative. 

 Polymer Addition Pilot Testing – Pilot testing for polymer dosing has yet to be 
completed as the Fort McCoy WWTP was plagued by failures of both final clarifier 
mechanisms/drives during 2015. Once replaced, Fort McCoy Staff will attempt to pilot 
test polymer addition to identify the performance improvement and calculate an 
estimated cost to implement if favorable results are identified. 

3.2 Ability to Meet WQBEL Limits 
The OER indicated that it was unlikely for the future WQBEL for TP to be achieved using only 
optimization of the existing WWTP, and that a tertiary treatment upgrade coupled with addressing 
age and condition of the existing WWTP unit processes would be required, if upgrading the 
facility was pursued in lieu of a watershed based approach. 

Coagulant pilot testing conducted following submittal of the OER indicated it would not be cost 
effective to attempt to meet the WQBEL simply by increasing coagulant doses. Fort McCoy has 
since concluded that the existing facility will not be able to comply with the new, more restrictive 
WQBEL for phosphorus using only optimization of the existing facility. 

3.3 Ability to Meet AM Limits 
The language of the next WPDES permit will reflect the requirements of Adaptive Management, 
upon adaptive management approval, including: 

 In-stream and effluent monitoring requirements. 
 Requirements to implement the actions identified in the adaptive management plan. 
 Annual reporting of monitoring data and actions completed over the previous calendar 

year. 
 Adaptive management interim limits. 



 

ADAPTIVE MANAGEMENT PLAN  141425 
Page 4 

Interim limits for the WWTP during the AM term will be as shown in Table 3-1. The existing Fort 
McCoy WWTP has provisions to meet the interim limits during permit terms 1 and 2 shown in 
Table 3-1. 

3.4 Current Point Source Load 